
  

  

58



 

59



LAKDAS NANAYAKKARA P.E. #37590 

 LAKDAS/YOHALEM ENGINEERING, INC.      
CONSULTING ENGINEERS |    

EDUCATION: 

Post Graduate Diploma in Structural Engineering 
England, United Kingdom 

Bachelor of Science Honors Degree in Civil Engineering 
With Structural Engineer Major  
University of Hartford 
England, United Kingdom 

Higher National Certificate in Civil Engineering 
Hertfordshire College of Building 
England, United Kingdom 

PROFESSIONAL ENGINEER REGISTRATIONS: 

Engineering  Construction 
▪ Charted Structural Engineering ▪ Florida Certified General Contractor – CGC 044303

London, England – 1981 Inspection
▪ Florida #037590 ▪ Certified Structural Masonry Inspector – 1992
[...]
Description of work performed

Cardinal and CGA were part the Design/Build Team 
that completed a portion of an earlier project (WTP 8 
Slaker, Fuel System Improvements):  the addition of 
mixers.  This is the next stage from that earlier project 
that added mixers as the first step in the process to 
reduce the THM exiting to the distribution system.  
This project completed the THM removal with the 
addition of additional tank water surface aeration 
and ventilation to air strip the THMs accumulating 
the ground storage tanks.  The project added five 
surface aerators, with floating support systems, and 
three roof-top blowers to each of two 5 MG storage 
tanks.  The systems include local control panels. Six 
ventilation ports added to each tank.  The control 
panels were provided with HMI (Human-Machine 
Interface) screens, and were configured to connect 
to the plant SCADA system.  The project reduced 
the THM formation by 50%.

Palm Beach County is concerned with plant safety, 
so during the project, additional safety items were 
added, such as replacement of all 2-rail handrails 
with 3-rails, plus replacing the “tie-off” system of roof 
safety with a new, circular 3-rail handrail system.  All 
broken lightning protection was also replaced.

81



City of Riviera Beach | RFQ No. 999-20-2 | Chemical Feed System Improvements

Sodium Hypochlorite System Rehab and Co2 Injection System

Name & Address of Company

City of Pembroke Pines

8300 South Palm Drive, Pembroke Pines, FL 33025

*CGA Project
Contact Person

George Wrves, PE
Phone Number

954.518.9040

Dates Services Provided:
Start - End

2018-2019

Description of work performed

The Pembroke Pines Water Treatment Plant (WTP) is 
located at 7960 Johnson Street, Pembroke Pines, Florida. 
The WTP produces a 18 MGD Annual Average Daily 
Flow (AADF), composed of 6 MGD Greenleaf rapid sand 
filtration units, 6 MGD IX treatment units, 350,000 gallon 
clearwell, 2 MGD storage tanks, 1 MGD storage tank, 
ton chlorine gas tanks, a bulk liquid sodium hypochlorite 
disinfection system, and all related appurtenances of the 
water treatment equipment.
The City proposed to rehabilitate the existing sodium 
hypochlorite disinfection system and install a new carbon 
dioxide (CO2) injection system. The sodium hypochlorite 
improvements included the replacement two sodium 
hypochlorite injection triplex skids, transfer pump, 
two bulk tanks and one FRP day tank, repair spalled 
concrete and concrete cracks in the sodium hypochlorite 
containment structure, recoat all concrete surfaces for 
the containment area, control and electrical components 
to provide a complete and properly functioning of the 
system.  The new CO2 injection system addition included 
a new carbon dioxide pressurized solution feed system, 
yard piping, turbidity meters, post-clearwell ammonia 
analyzer, relocation of pH probes, controls and electrical 
components to provide a complete and properly functioning 
of the system. The project scope consisted of design, 
permitting, producing plans and technical specifications, 
bidding assistance, recommendation of award, attending 
construction progress meetings, addressing Contractor 
RFI’s, reviewing shop drawings and as-builts, conducting 
routine site inspections and overseeing the station startup.

82



TAB G
project understanding, proposed approach, 

and methodology

83



City of Riviera Beach | RFQ No. 999-20-2 | Chemical Feed System Improvements

PROJECT UNDERSTANDING

The City of Riviera Beach is seeking an experienced Design-Build firm to provide engineering and construction 
services to improve the existing chemical feed system. Our team is familiar with the scope included in this 
Contract, specifically with the Design Criteria prepared by Brown and Caldwell. During the initial phase of 
the project, we developed detailed drawings and cost associated with the design and construction of the 
Design-Build Package No. 2 as included in the latest Design Criteria included in the RFQ package.

The City is looking for an experienced team that can develop, evaluate and improve a chemical feed system 
meeting the City needs. The following sections outline how our team will work together with the City to 
successfully complete the design and construction services for the improvements of the chemical feed 
system on schedule and on budget. 

The chemical feed system improvements at the Riviera Beach WTP is a critical project for the City, involving 
several components along the process units of the Plant. The chemical feed system improvements as 
separated are divided into Package No. 1 and Package No. 2. The Package No. 1 comprises the design 
and construction of a new sodium hypochlorite feed system, replacement of the existing ammonia system, 
in-kind replacement of the existing polymer system, retrofit existing lime softener no. 3 influent, new lime 
softener, flow metering, water quality monitoring and control. And the Package No. 2 includes the new 
standalone system capable of feeding the three existing Softening Units, retrofitting the existing lime system 
located at the South Chemical Building (SCB), that currently feeds the Softening Units No. 1 and 2, to 
extend the feeding to Softening Units No. 3, a new recarbonation system and replacement of the electrical 
gear located in the North Chemical Building (NCB). In addition, the RFQ considers improvements to the 
WTP including the SCB and ancillary improvements. The City is looking for an experienced team that can 
develop, evaluate and improve the existing facility to meet the City needs. 

The Design-Build team has a detailed understanding of the City’s needs based on our previous deep analysis 
of the project needs and challenges. Furthermore, we have a broad range of experience with design-build 
projects that includes rehabilitation, improvements, relocation and new facilities 
within existing Water Treatment Plants (WTPs) in Florida. We have 
recently completed improvements projects to the existing 
chemical feed and injection systems in booster stations and 
WTPs, among other projects.  Our team provides experienced 
personnel to successfully deliver all the required services that 
may come up under this contract including data collection, 
surveys, civil, geotechnical, mechanical, structural, electrical 
and instrumentation and control design, and construction 
phase services.

Some of the challenges with a Design-Build contract include scheduling 
and budgets. We address this issue by conducting a thorough review 
of the Design Criteria provided by the City, record drawings and field 
conditions to prepare a detailed plan. This allows us to bring up 
any issues to City staff from the very start to avoid surprises 
and present them with alternative solutions. We will alert the 
City to factors that could potentially affect the extent of the 
design and account for it in the contract to avoid scope creep. 
Our team of talented professionals allows us to assign the 
appropriate skill level to meet project goals and budget. 

One other important issue is providing quality control for 
specialty items or subconsultants’ specialty services. Our design t e a m 
has a developed Quality Control (QC) Plan to ensure the documents meets the City criteria and more over 

Tab G - Project Understanding, Proposed Approach, and Methodology

84



City of Riviera Beach | RFQ No. 999-20-2 | Chemical Feed System Improvements

the regulatory agency’s requirements. In addition, the construction managers actively engages in reviewing 
all design submittals prior to submitting to the Client as a part of our QC program.  This secondary review 
focuses on dimensions, constructability, scheduling, warranty and confirmation of adherence to contractual 
obligations.

WE KNOW THE SYSTEM

The advantage of our team is we have studied the existing conditions and operation of the Riviera Beach 
WTP. The WTP with a permitted capacity of 17.5 million of gallons per day (MGD) and a maximum daily flow 
of 14 MGD consists of three lime softening units, sixteen filters two interconnected clearwells, four scrubber 
systems, two aeration basins and a sludge thickener out of service. In addition to the existing chemical feed 
system located in the NCB and the SCB. 

Additional key elements of the existing chemical feed system include:

•	 Lime Storage and Feed - There are four lime storage silos at the WTP, however only two slakers 
located at the SCB are functioning. The existing system does not have the capabilities to feed the 
Softener Unit No. 3. The functioning lime feed system is composed of one lime storage area located 
at the top floor, steel hopper, two paste type lime feeder slakers, one splitter box, 4-inch PVC piping 
feeding by gravity the Softeners No. 1 and No. 2, control panel and two pH probes installed at 
Softeners No. 1 and No. 2. The pH probe of Softener No. 1 is not functioning.

•	 Disinfection - Water is currently disinfected using chloramines. Free chlorine is supplied by a gaseous 
chlorination system and mixed with free ammonia injected from an anhydrous ammonia system.

•	 Polymer is currently added upstream of the treatment units to act as a coagulant to reduce settled 
water turbidity.

PROJECT APPROACH 

This project will require the analysis of existing conditions and the design of proposed improvements 
contemplated in this project, therefore CGA will perform due diligence efforts to confirm our understanding.  
This may include observations of the WTP operations, wellfield site, topographical survey, and environmental 
assessment.  CGA’s familiarity with the existing area will help expedite this process.  

Our team has already commenced the coordination process with the various utility owners to determine 
the locations of existing and future planned utilities. This will lead to vacuum excavation of existing utilities 
for resolution of potential conflicts with proposed improvements. This data will be included on the design 
survey and will be used throughout the design, review and project management process.

After an evaluation of the City’s needs described under this RFQ, we have prepared a conceptual design 
based on the information provided and our team’s knowledge of the City’s system. The approach described 
under this RFQ is based on preliminary information, further due diligence and detailed design is necessary.

The main goal of the City is to provide a safe and more reliable chemical feed systems for the Riviera Beach 
WTP. Determining our clients’ needs and the way those needs affect the project’s quality, cost, and delivery 
is critical to accomplishing the project goals and objectives. To better understand the project intents, below 
is a description of the main components included in the RFQ. The figure below shows an aerial view of the 
existing units and highlighted areas considered in this RFQ.

•	 New Sodium Hypochlorite Feed System to provide a new disinfection system to feed at the air 
strippers raw water influent, north and south influent basin raw water influent, recycle water, return 

85



City of Riviera Beach | RFQ No. 999-20-2 | Chemical Feed System Improvements

backwash water, lime softener units, storage tank, high service pump and finished water discharge. 
Based on the parameters included in the Design Criteria, the design team will calculate the capacity 
of the system components. 

•	 Improvements to the existing Ammonia System to provide in-kind ammoniators located on the South 
Chemical Building. The new system will feed the North Influent Basin Raw Water Influent, South 
Influent Basin Raw Water Influent. High Service Pump Clearwell and Finished Water Discharge.

•	 Improvements to the existing Polymer to provide in-kind Polymer Feed System located on the first 
floor of the South Chemical Building. The new system will feed each of the Lime Softener Units. 

•	 Retrofit the existing Lime System to provide a reliable feeding to Softener Unit No.1, No.2 and No.3. 
The retrofit shall include installation of a pump system to feed each softener. Install a slurry tank north 
of the SCB, connect existing splitter box to discharge by gravity into the slurry box. The retrofitted 
system will also include the installation of a mixer, pumps, rigid hoses and pinch valves connected 
into each softener unit. Also, replacement of the two existing pH probes of lime softener units no. 1 
and no. 2 and addition of one pH probe of softener unit no. 1 and additional modifications to allow 
controlled delivery. The retrofitted existing lime feed system will be maintained in a standby mode to 
temporarily feed lime in event the operation of the proposed standalone system is interrupted.

•	 Addition of a new Standalone Lime System to allow for controlled application of lime to the existing 
Lime Softener Units. The proposed standalone lime feed system shall include two silo/slaker units, 
one in duty and one standby, to be located north of the existing NCB. The proposed location will 
allow for easy access and delivery to the lime feed system. The proposed standalone system as 
furnish and install by RDP Technologies, Inc. consists essentially of a bulk lime storage silos, lime 
feeders, lime slakers, slurry aging tanks, fine grit classifier, slurry pump and delivery system, system 
control panels and lime truck unloading panels. The feed system shall be controlled in proportion 
to flow at an operator selected dose required to meet target pH. The settled water pH in each 
softening unit shall be continuously monitored and reported locally and remotely via the SCADA 
system. The system will operate with the use of a slurry pump through a common, continuous 4-inch 
PVC and XLPE industrial hose transitions feed loop system. The system control panel will include a 
human-machine graphical interface for use in controlling and accessing information regarding the 
system. The panel will include an Allen-Bradley CompactLogix programmable controller, which can 
be connected to the WTP wide control and monitoring system. 

•	 The replacement of the existing Electrical Gear includes the removal of the existing Motor Control 
Center (MCC) No. 3 located in the Electrical Room of the NCB and all the existing electrical loads 
associated with MCC No. 3 that shall be relocated to a new MCC or new distribution panel at the 
Air Stripping Building – Electrical Room. The existing PLC panel located in the NCB shall also be 
removed and all signals associated with MCC No. 3 shall be relocated to other existing or new PLC/
RIO panels. The existing electrical service, ATS, and MCC No. 5 located at the Air Stripping Building 
do not have enough capacity and shall be upgraded where applicable to include the relocated 
electrical loads. A new mini-power zone shall be designed at the existing lift station located near the 
NCB to supply 208V power to the existing lift station control panel.

•	 Addition of a Recarbonation System to control and reduce the pH levels of the treated water at 
the WTP. The CO2 system will inject liquid carbonic acid, produced on-site, to lower the pH of the 
finished water to meet a target pH of 8.5 as included in the Design Criteria. The proposed CO2 
system shall include a 26 tons CO2 vertical storage system capable of storage a minimum of 30 
days, carbonic acid feed system with a rate of 40 lb/hr for each softener unit, booster pump with a 
carrier water required of 40 gpm at a minimum carrier water pressure of 30 psi, online pH monitoring 

86



City of Riviera Beach | RFQ No. 999-20-2 | Chemical Feed System Improvements

at softener’s effluent to provide 90 seconds after carbonic acid injection, yard piping, all structural, 
electrical, instrumentation and control work associates with the new system It is estimated that a 70 
lbs/hr would be needed for the 14 MGD plant.

CONCEPTUAL DESIGN

The CCI Team has prepared a conceptual design for the items that we consider needs detail coordination 